
08-11-2024

www.wormsentreprises.com

PARTS
CATALOG
Model
JARD 7 EX



© Copyright 2021 Worms Entreprises.



JARD 7 EX - 3 - 08-11-2024

GROUP INDEX

Group Name	 Page

PUMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4-5

ENGINE - PART 1. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6-7

ENGINE - PART 2. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .8

ENGINE - PART 3. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .9



JARD 7 EX - 4 - 08-11-2024

FIG. 1 PUMP

30

32

31

19

21

18
17

16

22

9

25
23 35

34

24

37
36

27
25

30

27
33

20

28

78

6

12
3

1

2

1011
13

15

14
5

4

3
2

1

6

8
7

29



JARD 7 EX - 5 - 08-11-2024

REF. PART NUMBER PART NAME QTY. REMARKS

1 25ZB30.2-1 Hose Joint 2
2 QGZ25-30D.4-3 Hose Couping 2
3 QGZ25-30D.4-2 Couping Packing 2

25ZB30-0.8Q.3 Pum Case AY 1
4 25ZB30-0.8Q-4 SUCTION FLANGE 1
5 QGZ25-30.2 Check Valve 1
6 GB/T5789 Bolt M6*16 7
7 25ZB30-0.8Q-8 Packing of Plug 2
8 QGZ25-30-9 Plug 2
9 GB/T9074.17 Bolt M8×25 2

10 QGZ25-30-3 Pum Case 1
11 QGZ25-30-8 Packing 1
12 25ZB30-0.8Q-5 Bend 1
13 GB/T16674 Bolt M8×30 2
14 25ZB30-0.8Q-7 O Ring 1
15 25ZB30-0.8Q.5 INNER CASING 1
16 25ZB30-0.8Q.4 IMPELLER 1
17 25ZB30-0.8Q-12 O Ring 12.5×1.8G 1
18 QGZ40-35.4 MECHANICAL SEAL 1
19 25ZB30-0.8Q-10 Seal Washer 4
20 GB/T5789 Bolt M6×35 4
21 25ZB30-0.8Q-9 O RING 1
22 QGZ25-30D.10 CASING COVER 1
23 25ZB30-0.8Q-1 Handle 1
24 QGZ40-35.10 Switch for Throttle Control 1
25 GB/T97.1 Washer 2
26 GB/T6177.1 Nut M8 2
27 GB/T889 Nut M5 2
28 GB6170 Nut M8 2
29 GB/T16674 Bolt M8×30 2
30 GB845 Tapping Screw ST4.2*9.5 4
31 25ZB30-0.8Q.1 Base 1
32 QGZ40-35-5 RUBBER 4
33 4C-60-1 DEAD PLATE 1
34 ET25B.9A STOP SWITCH 1
35 GB/T9074.4 Bolt M5×30 1
36 BG-328A-2 TUBE 1
37 ET25B.10A CABLE COP. 1

FIG. 1 PUMP



JARD 7 EX - 6 - 08-11-2024

FIG. 2 ENGINE

26

22
24

23
19

18

37

31

39

4038434241

1611

4

15

14 12 13

17

9 8

10

40

51

44
51

28
29

25
18

19
21

23

52

57 59

58 56 54
55

53

64

62
63

60
61

69
68

67

81

80

74
84

85

86

87

82

75

83

88

97

10
0

99
96

95
94

92
91

90

89

65

98

72

71
70

12
8

12
9

10
6

10
7

10
6

10
8

12
3

12
4

14
2

14
4

14
1

14
3

12
7

13
7

13
1

13
2

13
6

13
3

13
4

14
5

14
6

13
5

14
0

13
8

13
9

12
5

10
5

10
4

10
2

10
1



JARD 7 EX - 7 - 08-11-2024

REF. PART NUMBER PART NAME QTY. REMARKS

1 E13010000A ENGINE ASS'Y
4 E13010410A CYLINDER ASS'Y 1
8 E13010420A PUSH ROD GUIDE 1
9 E13010430A SHAFT BOLT 2

10 E300026A EXHAUST VALVE 1
11 E300027A INTAKE VALVE 1
12 E13010460A STEM SEAL BASE 1
13 E13010470A STEM SEAL 1
14 E400032 VALVE SPRING 2
15 E13010490A RETAINER VALVE 2
16 E13010500A CYLINDER GASKET 1
17 E13010510A HEX. SOCKET BOLT M5x20(WITH SEAL) 5
18 GB/T276 6001-P53 BALL BEARING 2
19 8950122207 OIL SEAL TB TYPE 2

E13010100A CRANK CASE ASS'Y
21 ET25B-24 CRANK CASE FW 1
22 ET25B-23 CRANK CASE ST 1
23 GB/T119.1 NEEDLE ROLLER 4
24 GB308 D4 STEEL BALL 1
25 E13010200A CRANK CASE GASKET 1
26 M4x18/2310003495 HEX. SOCKET HEAD CAP SCREW PS M4x18 6
27 E13010130A OIL CAP ASS'Y 1
28 E13010131A OIL CAP
29 E13010132A O RING

E13010300A PISTON CRANK ASS'Y
31 E13010310A CRANK SHAFT ASS'Y 1
37 E13010320A CRANK GEAR 1
38 E13010330A PISTON 1
39 E13010340A PISTON PIN 1
40 1E31F.4-3 CIR CLIP 2
41 E13010360A 1ST RING 1
42 E13010370A 2ND RING 1
43 E13010380A OIL RING 1
44 E13010620A CAM SHAFT ASS'Y 1
45 E13010621A CAM SHAFT 1
46 E13010622A INTAKE CAM 1
47 E13010623A EXHAUST CAM 1
48 E13010624A NEEDLE ROLLER 3
49 E13010625A CAM PLATE 1
50 E13010626A CAM GEAR 1
51 E13010630A SHIM 2
52 E13010610A TAPPET 2

FIG. 2 ENGINE 1/3



JARD 7 EX - 8 - 08-11-2024

REF. PART NUMBER PART NAME QTY. REMARKS

53 E13010640A PUSH ROD 2
54 E300811 PIVOT ROCKER ARM 2
55 E300868 ROCKER ARM 2
56 3002550050 LOCK NUT 2
57 E13510710A CYLINDER HEAD COVER 1
58 2012050410 HEX. SOCKET HEAD CAP SCREW PS M4x16 6
59 E13010730A BREATHER PIPE 1
60 E13010140A BASE PUMP 1
61 E13010150A PUMP GASKET 1
62 E13010160A INNER ROTOR 1
63 E13010170A OUTER ROTOR 1
64 ET25B-19 COVER PUMP 1
65 2310003496 HEX. SOCKET HEAD CAP SCREW PS M4x16 3
66 E13010190A OIL FILTER ASS'Y
67 E13010191A OIL FILTER BODY 1
68 E13010192A OIL FILTER 1
69 GB96 D5 /E13010193A D5 BOLT WASHER 1
70 E13010199A D6 CLIP 2
71 E13010195A OIL PIPE 1
72 E13010199A D6 CLIP 2
73 ET25B.4A MAGNETO ROTOR ASS'Y 1
74 ET25B.4-1A MAGNETO ROTOR 1
75 E13011020A IGNITION COIL ASS'Y 1
81 ET25B.5 STOP CORD 1
82 M4x18 /2310003495 M4x18  SCREW   2
83 P40-5 SPACER , IG COIL (P40) 2
84 GB/T 6117 HEXAGON NUT WITH FLANGE M8xP1.25 1
85 ET25B-12 SHAFT 1
86 GB/T276 6002-2RS BALL BEARING 1
87 2310000766  WASHER 2
88 GB/T5783 8×16 BOLT 8×16 2
89 E13015010A INSULATOR GASKET 1
90 E13515100A INSULATOR 1
91 M5x30/2310003497 M5x30 SCREW   2
92 E13015220A CARBURETOR GASKET 1
94 E13015030A INSULATOR GASKET(B) 1
95 E13015300A CARBURETOR 1
96 E13015500A CLEANER BODY ASS'Y(A) 1
97 E13015540A PRIMING PUMP COMP. 1
98 1E44F-E.5.1-2-EPA FUEL PUMP PIPE 1
99 4050040085 WAVE WASHER 8 1

100 E13010193A D5 BOLT WASHER 1

FIG. 2 ENGINE 2/3



JARD 7 EX - 9 - 08-11-2024

REF. PART NUMBER PART NAME QTY. REMARKS

101 GB/T9074 M5x68 M5x68  SCREW 2
102 E13015560A CLEANER ELEMENT 1 Suivant le modèle 

du moteur102 2320100515 FOAM CLEANER ELEMENT 1
104 E13015571A CLEANER COVER 1
105 P40.1.1 COVER FIXING BOLT COMP 1
106 E13014110A MUFFLER GASKET(A) 1
107 E13514120A WIND GUIDE PLATE 1
108 E206397 MUFFLER ASS'Y 1
123 E206401 MUFFLER HEAT COVER 1
124 2310003433  M5x40 SCREW 3
125 E13018000A RECOIL STARTER ASS'Y (127 included) 1
127 E13018100A STARTER PULLEY WITH RATCHET 1
128 E13018020A (WITH SEAL) 3
129 CMR5H SPARK PLUG 1
130 ET25A.1 TANK ASS'Y(A) 1
131 E13517111A TANK
132 E13017120A FUEL PIPE
133 E13017130A FUEL GROMMET
134 E13017140A PUMP FILTER BODY ASS'Y
135 E13010194A D6 CLIP
136 E13017150A FUEL PIPE (PINK)
137 E13017200A TANK CAP ASS'Y(A)
138 E13017114A COLLAR 3
139 M5X25/2310004904  M5X25 SCREW 3
141 ET25B-1A PLUG COVER 1
142 E13516000A ENGINE COVER ASS'Y 1
143 2310004607 M5x14 SCREW 1
144 2310004607 M5x16 SCREW   1
145 ET25B-11 FAN COVER 1
146 2310004904 M5x20  SCREW   3

FIG. 2 ENGINE 3/3



Siège social / Head Offi  ce
ZAC de Lamirault
39 rue de Lamirault, 77090 Collégien, FRANCE
TEL. +33 (0) 1 64 76 29 50
FAX +33 (0) 1 64 76 29 99

Services commercial et Pièces de rechange
Sales and Spare Parts Departments
TEL. +33 (0) 1 64 76 29 60
FAX +33 (0) 1 64 76 29 99

www.wormsentreprises.com


